GENERAL INFORMATION

Indexes ‘Orders o , Fe

- This Parts Catalog is arranged for easy Orders shouldplainly specify correctpart | v o — \ S o , " ‘ ’
identification of; Genuine CASE Service number, full descmptlon, quantity requi uired, ‘ o, o, ST _ R i
Parts. An alphaheﬂical index is provided at machine. model and enginé model, mathine ., - GCASE 120 GARDEN TRACTOR
the front of this Gatalog to locate the major and engine serial numbers, method of ship- , Y . . Eo ) C,
groups or assemblies A numerical index at ment and shipping address. - - ® . . . i - _ e
the rear of the Catalog gives the part num- . . - ‘ . _ : :
bers and the pages onfwluch they are de- - : ’ " ‘ ) ' ; EN(}/IN . DEL. SERIAL AND o
scribed. | . Changes . 1 - TRACTORMODEL AND . | -| ENDINEMODEL, SERIAL AND ‘

4’ " When changes to the machine makeitnec- § i A A ,

SERIAL NUMBER- —{. _SPE

- ' [ essary, revised pages for this book will be

E———C

liust rations issued. The revised pages will be issued with
All" parts 3-1'8 illustrated in "Exploded - the same page number as thosethey replace "
Viewa" WhJ.Oh}ShOW the individual parts in and the . "issue' number and date will be
their normal {'elatlonshlp to each other. Re- advanced . }
. ference numbeérs are used in the illustra-

It is .imperative that revised Parts Book
pages be inserted. into their respective
Parts Books as soon as received, Failure
Yo do so will lead to confusion and defeat the .
purpose of the hook,

tions. These numbers correspond tothose in

- .. the "Reference Number' column andarefol--
lowed by thBﬁ part number, description and
quantity requ:red

; .‘.l‘ 4:”

,’ Indented Bescr:ptlon

Indented parts in the descriptive list area part of the preeedlng aSsembly‘ or sub-assembly,
The quantity shown in the "Number Required" column is the mﬂmber of parts used;on a ma-
chine except where parts aré'indentedin descriptive list, In this, case the quantlty shown is the
number required for the precedmg assembly QI‘ sub-assembly. .

AN
a

]
- . !

-

REF. PART NO. “ DESCRIPTION ] .
A bB5159 CYLINDER ASSY - rear steering ° .
28 A 56208 "----- SOCKET ASSY - rear cylinder B R
29 A 55956 PLUG - adjusting, socket assy . ....... e w,1/, ' . .
30 A - 55957 - SEAT - socket ball, ... .. , : , - - . - E
31 A 56210 SPRING - socket . . . ... .. R R TRACTOR MODEL DESIGNATIONS | ENGINE MODEL DESIGNATIONS
32. A 56209 . SEAT - socket spring . ... ...... e T < —— . 2 = :
33 G 45175 CLAMP ASSY - socket @SSy . . . .. ..o vve s iinn .. : / : . T :
16- 836 " - #BOLT - 1/2" x 2- 1/4" N.F.hex. . .’ _ a ' 120 TRAC'I;OR : K241 A Engine
34 132- 104 ﬂPIN - cotter, 3/16" x 3", ». .. ... S ‘ ‘ -
35 A 55889 STUD - ball,socket & cylmder e e T . : v ,‘/ ]
. 36 13- 410 /' -BOLT - 1/4" x 5/8" N.C.,hex. . . [ 7" ..., R IPE L.l 4 - _ / . . , . .
<37 92- 4 %, : LOCKWASHER - 1/4" SAE . . ... ...\ 'teennnnns. _ - o . , ) )
v . - /r - s ._: -]:,I o _)l;,l__ ~ - A .
"‘ ‘ | ‘ . ] . ‘ . N . . - - . . o F‘ .
* i . o ) . ) " .,* oy - . I3 . \ - - llﬁ -
f .Terms "Right Hand" and ‘Lett Hand" . S _ : L :
"nght d" and "Left Hand" sides of this machine ar determlned by standa,ng at the rear -— " . h' ;"
of the uga.t and facing in the d1rect10n of forward travel. - " nE RIS eRthluE. tutice the reference lo Seriai !
7 i ' T - ’ ’ . numiJ s s noted here and Listed in /
T ; ) : I . the dee*- ; R LlerTing W vorrect Serial num- ‘
> bers, prap r garts et 3t rnowgll be assuered




| | o / CASE 1200 GARDEN TRACTOR : X 5 N
co / | | e :’f <L | L ot ‘
/ R R . AIR CLEANER: AT B
- . i : . P N ; ' . o
' - REF.PART NO. : ' DESCRIPTION / : :
I | KOA235100 .AIR CLEANER ASSY - -} - - 4 AR L
2 | 129- 409 - NuUT- wing, 3/8" N.CJ- - /oo e e ‘ . K
3 | KOA 536 - WASHER - copper * */*l-+ <+ vt ’
4 NS COVER -/air cleaner *f* <+ *++ -~
' 5*’} A 70090 ' 'ELEMEI}IT - air cleaner* - - - - -~
. 8 T NSS® © BASE -~ air cleaner/* * - - - .- -
7 T 1= 131 SCREW - fill, hd, 10-32 x 1/2m+ « + - - - reeew
-8 ' 192- 18 °  LOCKWASHER - 3/16" =« -+ s+ ==~
9 | 195- 512 WASHER - plain, 3/18" SAE" * * =}« -+ +- ..

10] ko 275341 GASKET { air horn jr == *««»

|
7 Lo
41 C 120m1 MUFFLER - exhaust » ... . ... I
4 C 10372 GASKET - exhaustpad . ...........,
-3 92- . 5 LOCKWASHER - 5/16" it o v oo i e e e e e e e e e,
4 61-; 510 SCREW - 5/16-18 x 5/8" socket hd, ........
o ' |
J . .
| ‘ el N~
| N ‘
ﬁ i
l o z N :
. .' ’ I" -
! ’ ' '
/ r )
# i i
1 J i‘l -
F) ] ] - - . !
ﬁ . ’ | . :
/
/
"f P -
, . ..
F ét"‘ = /:.0 * -
— 1 ‘.‘ " i * . .
| . .
[ . S I _
‘ ; \ 4 ?ﬂ’
i . — ‘
J ! 4 ‘i ot \ .
i / , ' .
{ *
J , ;i .
I" ;‘ 1 . - P % 2 »
a 3 - ,-" ” i - - ’f »
'\‘ N -'. . . A e : ’,‘i . * u ’i . - ¢
| ) o ‘ ‘ . I,"J‘ ~ ’f 2,
; & . ! - .
‘ Printed in U.S, A, December 1972
! ' 5




J a : v PUR
b ;' \ ! : . | ,
. CASE 120 GARDEN TRACTOR S /
n . . . ’ o ' I | '
" ’ P : : = - Ll ‘
NS CRANKCASE BREATHER - - ’ o
! ‘." L, : | \7‘» * ! i )
PART NoO, “  _DESCRIPTION ' LS REQ'D ‘
25- 104 NUT-1/4v-N_Lc_hex,...‘..‘..}.;...........1.....,...1‘ ‘
92- 4 LOCKWASHER - 1/4"SAE .+ . - . - - e e P P | N
. KO 275220 STUD-valveéover-'-.------f------'--'-~,-,-o--‘------'---L'
KO 275143 COVER - valye -----.. T P .1
‘KO 231032 . SEAL_brea_th'er“ ..... T T S e o al
. . KO 235048 GASKET -~ valye cOVEr - -« - .« vvviueaiunnfensan. .2 W
KO 235118 = 'FILTER -breather -+« « - = o v veenvnaigrinbonaete. ] g
KO 235117 BAFFLE - breather « - -« stv«'ay de .. .\;‘._.4. B
KO 235047 REED - breather <. ... edrnnn o Neuinn, -1 -
KO 235631 PLATE - breather 1+« + o« s v oo v v an \' I R |
KO 2?5144 GASKET - valve COVEE’ e st s s s 5o oo '.-. t e .‘.f\.,’. sar el
) , ) , ) oy {3y ’ ' ‘
| 120 CAMSHAFT AND VALVES Y .
- v vt | '4' '
KO £35325 VALVE - exhaust + - « » = « - RIS . oo cHes el
KO 235008 VALVE - intake ;- - ---- . RN | ' - .1
KO 230170-5 INSERT - exhaust valve seat .+« . « .+« op -
KO 235007-S GUIDE -~ valve - - - - - Ce e i { N R
KO 235011 SEAT - valve SPTing » « « «'+ « v v v oo o o - ) -1
KO 235010 SPRmG -~ valve '''' ottt - .. 0\ e .2
KO 230011 RETAINER - valve Spring-+ « - = « & o ov s NN
KO. 240013 LOCK - valve retainer +........%. ., .4
KO0A235327 TIFTER ASSY « v+« - e e e L e A P 2
N8S: . SCREW - tappet adjusting - .. «+. 0., IS |
[ NSS} ., U LIFTER -valve-----vorerssvn.! TS |
© KOA235646 - CAMSHAFT ASSY -+« .---... P A N
KQ 2750868  SRACER - camshaft, .005"% . . . . Ceeeas 7. . .UAR
KO 275067 . SPACER -.camshaft, .010". ...« ....W ..\ - «UAR
KO 235053 PIN - camshaft .. ...0.... ..., . S |
KO 232770, 7~ SPRING - actuating +.e««ceeoeosvsse AV |
KO 230265-8 INSERT - intake valve seat ..o v v us ofhasalesalnl
' £ ' ) - ' ‘ : oo
|
|
I
S

s .
[ A .

!
I . . f N
Ty ' ' - ,.u
- ) P —e s
, . - v
" . ' Doy
.

December\1972,". -
[ oL T

......




N <

120 CRANKSHAFT,PISTON — CON

' REF, PART NO.

1 NSS
2 KO 235287
3 NSS’
4 NSS
5 NSS
6  KOA235611
7 KO 235004
8 KO 235572
9 NSS
10 KOA235139
11 KO 235003
12 KOX 22-35
13 KO 235526
14 Nss ¢
15 KOA235569
‘15 KOA235571
15 KOQA235616
16 KO 235288
16 KO 235289
16 KO 235290
17 KO 235573
18 , KOA235139-10
19 KOX 379-6
20 40035 |
21 W' 5063-S
22- KOA235711
23  KOx 366-1
24 KOX 271-30
25 KOX 2571
26 KOX 119J‘16
\

[

CASE 120 GARDEN'_TRAGTO/R‘
-7

i

DESCRIPTION /'
PISTON AND ROD ASSY. (Std. size)e - <+ ++ = v v v

/
NECTING ROD

REQ'D

SR |

- RING SET - piston (for oversize see item 16)- =<+ * - +=.]
RING - top compression R ICIET I ERERRSY
RING - 2nd compression (incl. expander): s v -+ - LI |

RING - oil (incl, expander) = =+« ecpooan

PISTON ASSY (for oversize see item 15) =’ + ' » PR © et
RETAINER - piston pin R R AR R
'.Pm‘"piStOI‘l""°""""f' ..... Trpar ey
"PISTON"""'_’,-"' ........ ....hﬁ“.'.'......l
CONNECTING ROD ASSY (for undersize see itém 18) '« - - - 1
' WASHER - special *+----- revereenda i il g
| LOCKWASHER */*'=« « « * ""_".'""',“"" seveeteg
{SCREW - cap, connecting rod * * vt vt e ee e e <2
EROD - connecting ** - - MU /. R I IR s
PISTON ASSY - 010" oversize® " =« *@ v v refio-n LRI |
PISTON ASSY - .020" oversize " = * Thrseradescenecs e |
PISTON ASSY - .030" oversize® "= =+« rspercnreearinn.]
RING SET - piston .010" gversize - - - * + Trereeaaa.. Phee
/RING SET - piston .020" oversize® - - - - - FAREEEE sty
RING SET - piston .030" oversiZe~ » - -+ v s v e ouensn ceq
PIN - piston, .005" oversize + =+ --+-" R N RN
CONNECTING ROD ASSY. - .010" undersize= =+ +** >+ 1
QOIL SEAL - crankshaft rear. * =+« - e reeenn e e 0 e, 1
BEARING.- crankshaft ball = = » » v+« oo uen. Ceestae ey
KEY - 1/4" square x 3/4!' (pump cplg)+ <+ == - - LD
CRANKSHAFT - - ==+ +=rrreetranninenannsnnsssnnns .1
KEY ~ flat 1/4" x 3/16" x 1-3/4" (flywheel} « « v ce s oo vuwu-.. 1
OIL SEAIL - crankshaft front = » + + «.c/e = = s ¢ 2 2 « s e s s b e e 1
WASHER = 3/4"+ c s s s n v et s sununnas R IR I .1
. NUT - special Marsden 3/4" NF -+ «.- - - - . R S O
f’ ,“
' - - v
s
11
I I
.




Printed in U. S, A,
- /

s .o ;’f

Decqfilber 1972

= - ) }i . . . . f?'

» ///' N i .‘L c"
‘. CASE 120 GARDEN TRACTOR 1]
¥ * | ¢
, ‘ , : )
120 ENGINE BLOCK AND ATTACHING PARTS o
REF. PART NO DESCRIPTH / C Sppod
. R : ON fa ... REQD
1 KO 271077 BOLT - cyl. hd, (length 2-1/4") =+ +cc-- o vfenv e R el
2 KO 235175 BOLT - cyl. hd. (length 2-1/2") * =+« v s e eo.. RIS e g o
3 KO 270889 WASHER - cyl, hd, bolt™ " * *** == -» .. foen e St g
4 KO 235656 HEAD - cylinder ............... . F’ EECEE R -/./ -------- 1-
5 ‘KO 235310 GASKET - head LR A 2 % 4 4 s n n u s ,.’I' » & » ./. ........... 1 .
B ROA235747 DIPSTICK ASSY .................. . je e ./ repee e : ICR N !,-'
7  KOA236303 BLOCK ASSY - cyl., short (inel, crankshaft, rod assy
P governor, camshaft, valves, bearings and'plate) =+t v 1
8  KOA235737 BLOCK ASSY - cyl., stripped (Std, bore) = =+ * 7+« r oo -+ 1
g KO 230170-8 7 INSERT - exhaust valve ¢ * .".',-.‘ . ;.' ...... L 1
10 KO 235007-8 GUIDE - valve * " ="+ - AR SRR R
11 KO 235125-§ - SHAFT - stub, govérngr® - = -« 5« »eilie e ey ,
12 KOX 293-4 BEARING - needle, governor shaft* - - -+« AR :
13 41- 18 . PLUG - expansion ............. ‘,' .................. 1 /_/"
14 ° 113- 208 BOLT - 3/8"x 7/8" N.C. hexplated - =< **+*s«svarrosen, 4 y
15 192- 21 LOCKWASHER -~ 3/8" SAE plated * * s = - v »r e oeertni..y ya
18 KO 235025 GASKET -~ camshaft cover - ***- JEE ALY teel s
17 KO 235026 . COVER - camshaft gear """ * 1 ¥ * ¢ seovesseonsns el
1& 1.92- 19 . LOCKWASFIER - 1/4-; plated . ‘.i“. ................... y{
w19 113~ 8 BOLT - 1/4" x 1/2" UNC, plated , */* * =+~ s -s s s teuan-., 4 4
! ISO 2353 53 G{XSKET _ ‘0]'.1 pan -t F‘ ................ fee oSy 1
23 KO 235950 BASE - gilpan -+ "o e e e e e Lo ./.r/. .
24 192- 21, - LOCKWASHEB - 3/8n plated - - 'ff ......... ‘.\. ey S 4
25 115- . 204. BOLT - 3/8" x 1" N.C, hex plated - - - - - L I
26 221~ _,'/// a PLUG - pipe, 1/ ” sq. h"d. PP .}f. R .X, ----- e -41-:'1
27 . KOX379-6 - OILSEAL - crankshaftrear 4+ -- - - RIS R 1 -
28 -7 40035 BEARING - crankshaft'ball = 7/ =« - -+ oo R R 2,7
429 KO, 236757  GASKET - shim, bearing platef V010N s ey \ shlee e 6 .
/30 205- 27 PLUG - button, timing hole/: /7= =+ er v rov e e R 2
}// 31 K@ 235062 PI..;ATE-' bearing .f",'. - ._.'/:.,"G .;,’. e . :. PR, :,/'. ........ Pl 1
32 192- 21 LOCKWASHER - 3/8" plated/« « = =+ttt ¥ehvevennn AR T
33 . 113- 207 = BOLT- 3/8"x-17.N.C. plated == =+« = ~=/> s s o 's o™ e 4 ..
34 KOX 271-30  OIL SEAL- crankshaft fronf =« -+« -« /ooy
© 35 KO 235818 __._,,rFI:Y‘NIiEEL e -,}/. R ./:./,. . ../,"/: e .{-}. am e e el
36 '195-7545" ~ WASHER - special, plated 7= n s et p e e M 1
37 'KOX 119-16  NUT - special Mapsden- - [« 7 <<+« s b e ipeees oo
38 T KO'235954  SHAFT - frt. drivé stub <3¢+t L LT 1
38 192- . 21 -LOCKWASHER /3/8" SAE,plated ™ + s« o = we’o v v e aev ‘4.
40, "113- 208~ BOLT - 3/8" x/1-1/4" N.C. I L e -4
41 w 5063_8 KBY - 1'/4n Sq/. % 3/41!. e -!- -."-‘,. -/;{"./ .......... "\- e e T PR '1
' / ’ . o
! .7 | [ENGINE GASKEF AND SEAL KIT
. 45 KO 235417 KIT - engine gasket and ,‘gea; e e R R |
U 48 KOX271-30 " SEAL -scrankshaft frontoil. - ... ... o v oueunan ., EEEEE S
47 KOX 379-6 "SEAL’- crankshaft rear oil « v oo vvuvvuivn.n e 1
48 + B 59393 GASKET -.fuel strainer bowl. . ............ e 1
49 KO 220174 GASKET” breaker BOVET w e 1,
50 KO 231032 “BEALA breather . ¥ ... .../ oL Ll 1
151 KO 235048 . GASKET ~ valve cover . .- . ... ... .u.uen... P 2
52 KO 235025 .° ‘GASKET ~.camshaft gear cover . . ... ..... cee e !
33 KO 235353 -° + GASKET - oil pan}f. e e e e PRPRI e P
54 KO 235757 .-/  GASKET - shim, Bearing plate .010"....... O
55 KQ 235810, / GASKET —cyl. head .. eoueurrinnnnennennnsn, AR
__56-"A 72108~ GASKET - fuel pump flange ... ............ N S
T.87 A 72100 GASKET - carburetor flange « » v v v o v v v v v won PN |
58 KO 275341 GASKET - carbuTetor atr hOrn « ... evvvvewonon e onn.l



.., CASE 120 GARDEN TRACTOR . ‘ 13,
; "}1':" _ I ’ , . . ’ i
BAFFLES, SHROUDS AND CLUTCH {PULL’EY b o
7-- . N . ‘ } ll - l: )
''''' "REF. PART NO. DESCRIPTION~ -, 7 REQD .
1 C ., 10492 DEFLECTOR ~ engine air + + « e v v v e v o vt vvuesvnnnennnn. 1oL
2 192- 19 LOCKWASHER ~ 1/4", plated » « s+ ¢ » « - - - e z2 E
3 13- 6 BOLT - 1/4" x 1/2" N.C. hex plated - - - - - I I
4 KO 235955 BAFFLE ~cyl.head - « -« v v v s Ce e Cee e 1/
5° ‘KO 235368 BAFFLE - carburetor/Side air » « « « o v v o v e s v oo v v v e emnns 1
6 KO 235207 PULLEY - Starter « « « »+ e v eu v v v, ceeerie it * e
7 KO 235052 SCREEN - blower air intake .- - . « oo v v vv oo o, RIS | .
8 195- 515 WASHER -'1/4"plated « « v oo v v ... et e e ey .4 S
9 -192- 19 LOCKWASHER -~ 1/4" plated - « s vcsveernncnn.. IRPTY
10 175- 436 /| SCREW - 1/4'x 5/8" N,C. truss hd. Phillips, plated + « + « - = « - . 4
11 KO 235951  HOUSING - blower « « » « - C e e T -
12 113- 2 f BOLT ~ 1/4" x 3/4" N.C., hex hd. plated «-«v v v s v v s .- -4 "
13 192- 19 LOCKWASHER - 1/4"plated ++ v e v v vrnsnnn s IR 3
14 7'KO 7235054 ' BAFFLE - eylinder - - - - - U
15 .- C. 10311 } CLUTCH - pulley + « « v v v e e avvnen- T e e e e s e e 1
16 A 70205 ’j BELT - drive, starter, generator « « » « ¢ s+ ¢ oo o sennnnn S
L : , .
. l’ .
/ i N
! 5 '
v/ f, . /1 ’ . R /o '
L | CHOKE,. THROTTLE AND GOVERNOR ,
! / / il 3 .
29 187- 1008 $/CREW ~ #6 x 1/2" Phillips pan-_h/d e e 15 - /
30 KO 235603 CLAMP - choke,control . .. /. ..t nnrnnnnnnnn e e e esl
31 KO 235680 /BRACKET.- choke control . ... .. ... . e 1
33 C 10427 'CONTROL - throttle and choke-. . ... .. R |
< j36 ,193- 70 LOCKWASHER - #10 int, .ext. shakeproofplated. + + v o eio 0 o oo o 1
37 177- 131 SCREW - #10-24 x 1/2"' rd, fill. hd. plated ..". ... .. % 5. .05 22
39 KO 235900  BRACKET - throttle .....,......... AR R | .
41 KO 235494 LEVER - BOVEIDOT & o v o vt v e a D e el e e aae s onee o 1 ‘
42 15- 420 BOLT - 1/4" 2 1-1/4" N.C. X . v oo oo i i esoee ieeer e 2
43 7 195- 515 - WASHER - 1/4"plated ... .o o eesvnnn. .. e a2 )
44 25- 104 NUT ~1/4"hex ...... T .1 '
45 KO 235495 SPRING ~ ZOVEIHOT .+ i'v v v v vtovme e e e men e R |
46 192- 19 LOCKWASHER - 174" plated . ... ..c0 v uunennn I |
7 KOX 25-67 WASHER - thrust . . ... S e e e e..1
748 KO 275690 WASHER - wavy..... B .1
./ 49 KO 231052, CLAMP ~ 3WIVEl, WIT'® . 4 i v v v s'en s e annvmenssas R ¢ ac
50° KO 235086 LEVER -speed control ., . .. v v oot v v vnscunnnon P |
51 KO 235085 SPACER - speed contraol bracket ., .. ........00vveuuuaas.l
52 KO 235084 ° BRACKET - high speed stop. . ........ A P ITS | .
53 129- 37 NUT - #10-32, heX . v oo v vniniiinesntaaeeenineeann. 2
54 192- - 18 LOCKWASHER ~ 3/16" plated .., ...........000...00...1
55 A  10326- JOINT - ball . . ... R
56 KO 235277 ROD-throttle . .. ... .. .uuiresnnnaanennnnonenanol .
57 . KO 235278 7 RING - retaining, throttle rod., ... ... .. cvuvunvgan.a..l .
58 KO 235476 = BUSHING - governor cross Shaft. . v v o v v v e v e m oo e v oen s, i
59 KOA235258 ° SHAFT ASSY - governor Cross . ....- . e e e u 1
60 KOX 293-4  BEARING - needle goyernof.shiaft . . . . .oooooonn. ., R
61 KOA235743 GEAR ASSY -governor - . ... ..avu . N e ceeanl R
62 KO 235125-S SHAFT - governorstub............ et e el !
63 KOX 25.55 WASHER --governor stoppin . ........ et e e re e el
64- KO 231355 PIN - GOVETTOT SEOD « v v v 0 e o o v o v v v aens e e e e 1

*

’

Printed in U, S, A,

>

December 1972



14

~ @.

j - : :
!ﬁ XQ‘G g : ' "
CASE 1 ARDEN TRAGTOR A SRR -

- FUEL SYSTEM ‘ N
) N - ‘ ' . IE‘
REF.PART NO.. ~ . - DESCRIPTION ,
g C 10479 .. TANK - fuel = = = ¢« =« « ¢« T v i i e .. e
2. C7 11829; CAP - fueltank - - =+ -+« e o v e e
3° A& 70100 STRAP - fuel tank mounting- + - - - - - IR : e
4 . 173- 215 SCREW - 1/4" x 1-1/4" rd. hd, =+ += .- - sorfes e e SR .
5. . 25~ __» 224 . NUT - 1/4"'squ:‘i're ............. L R R R a .
6* - C 10857 <° ELBOW - fuelline -+« «+« -+ - Ceeee o
7 €7:11359 HOSE - fuel line, 18-1/4" = 1= -+« o nt. ' . oo
8 C 10678 ELBOW - fuel line  « v vv v v v vt v e e e vea v s a s 1 Y '
9 214- 103 -CLAMP - hose, 1/2" « «« v o v i i m i i a)ean.. e e o .
10 A 72100 GASKET - ¢arburetor flange . .+ ... ... ERPERY PRPRPRS ‘ : . ' -
11 A 72073 CARBURETOR ASSY (Repairs see Page 17) '
12 192- 20 LOCKWASHER': 5/18" plated . . -+« v vuoodocmu... DRI g
13 ~113- 103 BOLT -'5/16" x 1" N.C. hex head - - . -" . . . !
14 KO 275341 GASKET - air horh- « « « +«+ v oo, Ce e e e
15 C 11545 INSERT - breather ., .......... B R
.16 A 70089 "CLAMP - fyg] tank mounting . ..... S e
17 C 10483 TIE BAR ASSY: ce v v v v . e e .
18 A 72108. GASKET, fuel pump cover . . ... e e e e T e e e e 1
19 KO 240282 COVER, fuel pump opening.’. . .......... e e e
20%* 217- 200 NIPPLE ~ 1/8" X 3/47 ClOSE Brass + «+ « v v v v e s e e v neenanns !
21** B 53256 FUEL STRAINER ASSY (Repairs Page 21) -« v v v v v evnennnnn 1
. 22%+ A 70103 FITTING - fuel line, nylon. .. ..... e e 1
- - * Used on tractors after serial iumber 9608300 ' .
** Used on tractors prior to serial number 9608301 . ’ :
- N ) )
& L] - A[:' , ' .
L ; - .
' ©oN_ _
-~ +- B . =3
= . ?."’- )
- S
Printed in U.S.A, December 1972 &




‘
o
4

CASE 120 GARDEN TRACTOR

- . ¥ o
FUEL STRAINER
4 ! ¥
REF. PART NO, - DESCRIPTION . - REQ'D
. = 53256 FUEL STRAINER ASSY & v v e e Tt e e e e e e e e e et e e o, RS |
1* B. 51980 'COVER - fuel stramér e T e Wil
2* B 51978 .CLAMP ASSY - wire and thumb nut. ....... I =l
3* -B 51979 STEM = valve: - -« v v s v ot e v m e en fe e e e e e 1
4* "B . 51977 SCREEN - strainer- «*+ « « « « .« . . re . / ..... L. S|
" 5* B 59393 GASKET - straingr- -« - ... «.vveanfo.., R P
6* B 51995 BOWL‘- Strainer « « « « & « « ¢ 0 v b na . e e h e e e s e r e e 1
A72073 CARBURETOR\
A 72078 ° CARBURETORASSY @ vvvneluivunnn. e el
13 A 7207 JET ASSY - high speed & idle ad] e e e .. L
18 A 72078 SPRING ~idlejet. - « v v o v v i i e e e n st e e e, 1
17. A 72085 SPRING - choke detent ball, .. ..... e e e e 1
- 18 211- 3 BALL - 1/8"steel. « v v v vnen,.. e e e e e L1
19 A 172091 . SCREW ~ #3-48 rd. hd. mach;, brass. S e e ee e e |
20 A 72074 VALVE ASSY - choke dise .......... f e e e N |
21 KO 200443 INLET NEEDLE & SEAT ASSY. ... .... c e e e SR |
22 A" 72102 GASKET - needle seat o o o v oo v o v e R |
23 A 72078 PIN - carburetor float . ......... P S
24 A 72078 FLOAT.ASSY ./ uvene i, et e ;' ........ 1
25 A 72081 GASKET - carburetor bowl rmg e r et e it e 1
26 A 72082 GASKET - carburetor howl . ...... T |
27 A 72080 BOWL - carburetor . . ., . v« . v coi v v h v w e n O |
28 A 72084 NUT & GASKET ASSY - bowl ... ....... e R |
29 A 772083 "GASKET ~ boWel SCTEW. oon o v o v v v 0 v v a . e e . -1
30 A 72401 SEAT - high idle jet. /;,“ PP, e T 1
31 A 72075 SHAFT & LEVER ASSY - choke .= . oo oo onon, ceene il
32, A 72087 PLUG - 3/8" eXpaANSION « v v v o v v v e nen o oieens P
33 A 72098 SPRING - lean-rich adjusting screw . ... ......... KR
34 A 72099 SCREW, - adjusting (lean-rich). .~ ...... P |
35 A 72090 VALVE -throttledise ............ ..., e e e 1
36 A * 72088 PLUG - carb, body Passage . « « v v o v v vueun.. e .1
37 "A 72089 SHAFT - throttle lever...... st e e . 1
38 A 72097 SEAL - throttle shaft . . . ... .... e eeae el
: 39 A 72004 DOG ASSY - throttle shaft. . .. ............. G ae s .1
- - 40 A . 72092 SCREW -idlestop. . . ...........0 ... e e .1
41 KO 200380 SPRING - idle screwtension .............. R |
, 42 169- 7 SCREW - throttle dog clamp #8 x 1/2” N:C. fill, hd ..... 1
43 A 72096 LEVER - throttle. ....... e e st O, 1
44 A 72095 SCREW ASSY - throttle lever ...... C e e N
45 NSS BODY - carb, (Order A72073 Carb. Assy) ........ ool
6 A 72103 KIT - carburetor repair ........... e e |
*,Used on Model 120 tractors with gerial numbers below 9608301
- P

Printed in U.S,A. December: 1972

17

1
i

t



» r
L 1
;o .
’ ,CASE 120 GARDEN TRACTOR . 19
) : Wal . . '
o . ELECTRICAL WIRING AND HARDWARE
K .‘ﬁ“ | %\ . \\ . ‘
, REF.PART NO,~ . DESCRIPTION . . REQ'D
! C 10474 "SWITCH - light .. .4 . ... . ..... F S
"2 C 10397 LIGHT - generator indicator (with leads) ........ |
« 3% ¢ 11249 SWITCH - ignition (incl, key-and nut) (Keys not furnished-- - -
: must be made locally) ! .. .. .. e e oe
3%+ A 11373 . SWITCH - ignition (incl. ké*} and.mat) . . ... e e e e e 1
4 A 20346 KEY - ignition switch (for A11373 only) . . .. .. ... e 2
5 C 10543 | HOLD-DOWN &Zbattery ... .............. PN I
6 TC TI0461 " BOLT - carriage, battery positive « - « v v o v v u vnnenn. s 1
7 129- 419 NUT - wing, battery pokitive. » - . .. ... .. P, R
8 . C 10472 CLIP - wirgghglder. . .\ .. .o v e ae .., IR . .3
9 KO 235137 =~ SUPPORT - stirter gendrator adj, bracket « o o v o vn e v o .. i
10 \129- 102 NUT - 5/16" N, C, hex plated « .« +.,... .. a2 -
11 “192- 20 LOCKWASHER - 5/16" plited . . . . ...... S LEE Y :’///
12 7 143- 113 BOLT - 5/16" x 1'" N.C. hex hd. plated. . ... T N & :
13 195- 520 WASHER - 5/16" plainplated . . . .. .;.....%.. AN B \
‘14 KO 235203 BRACKET - adjustingy starter generator ...~7Th. 4 . 4 ... .. B R i
15 A 70202 . STARTER-GENERATOR - Delco No, 1101970 ,. .5 ... ). .. S & ‘
16 KO 235106 SUPPORT - starter, generator . ........... S N I %
17 192-  -21- LOCKWASHER - 3/8 " plated. : . ..... UM S S S‘:.\‘J Caen ,
18 113-, 221, BOLT - 3/8" x'7/8" N.C. hex hd, plated . .....J...... ...z ’
.19 AT 24572 HEADLAMP - t2volt . ...... e .2
20 A 11276 GASKET - retainer Fing . ............... N S
21 A& 11275 RING - headlamp retainer . . . ..o vvniincann .. e e 2
22 ~187- 1102 " SCREW - #6 x 1/2" pan hd, self-tapping . ...... P T
23 KO 230722 CONDENSER . . ......... e e e e .1
24 KO 231281 COIL - ignition. . . . . . T e ...
26 192- 19 LOCKWASHER - 1/4" plated. l‘ .............. e e 2
26 113- 1 BOLT - 1/4" x 1/2" N.C. hex hd, -plated . . . . . . .. e a2 ,
2%, KOAZ235095 CABLE - hi-tension ....... ‘\. e e e e P, 1
28 « M 20007 SPARK PLUG - (includes gasket). « « . ¢ v v e i i i ... i
20 A 27251 GASKET -"sparkplug . ... ...%.. 0 . ......... Vel
© 30- A 21481 - SOLENOID -'starting ......J........... PR
31 113- 101 BOLT - 5/16" x 1/2" UN hex hd,\plated ........... N e e e 2
32 192-- - 20 "WASHER - 5/16" plated . - . v 1t vr e e ce e eee e e e 25
33 C 108386 NUT - speed type "U" ....... ‘ ........... e e e e 2
- A - - ;I'l
* Used on Model 120 tractor with serial nos. 960800 | to 9608237 and again beginning
with serial ng. 9608450 and up. r’} T . )
: ; . )
** Used on Model 120 tractor with serial nos, QBOBZT through 9608450,
8 ;'('
]
| jfr . /‘/
{
7 |J /
‘ﬂ ¥ ‘ // ’i g:.i.i
] L/ . .
i‘ /
—_ Jf— - i .
! Printed in U.S.A. ‘ ' ] f __. December 1972 ‘
. o . | . — .
.; — ! "
. Py ; o ';
T ’




. / - . -.= ”' ) IF‘
CASE 120 GARDEN TR}fACTOR - ! L2 \
/’ { . ' / ) N -/ u'f N : \
s / ' . / 7_7‘;_;‘{_7_‘_____,,_1; i
) : ELECTRICAL WIRING AND HAR_Q_W_AREf—-jr"—“ T \
—— * ' 4 H
. | o ‘ o ____,__,-f%%" . o /
| . ' ————— - - f
REF, PART NO—orr . DESCRIPTIGN "~~~ . ./ REQ/D
B4R 70224, P “REGULATOR - voltage Delcg No.' 1118988 % - - - - - - - FERR FTe
35 187- 131" .7 .SCREW - 10" x 1, 2, self-tipping flat head * « - - - . . . / RN
... 36...C 10470 .° CABLE - battery - positive/to solenaid -+« - -+« - - - ., R
3T .C 10473 ~ CABLE - battery - negative to ground Ve / S / N
38 [ C 10471 CABELE -"Solencid to starter-generator. - - -« - « « - - AEEREE foe1
- 39.;1C 10985 7 WIRE ASSY - headlight to ground ]« -« « s« « v v oo ufe Peeefe
40, 129- 409 NUT - wing, battery negative - - ¢ -« =+ « -« . . I A IR AR ‘
41 + C 104869 BOLT - darriage, l)atteg’y negative -« - v e e -y LI HAS ' ' :"'
42 C 10588 WIRE - switch to fieadlights, 407 black « »» -« - fe vy I
.43 C 10587 WIRE - regulator to light switeh; 10" yellow - - /- -« - - . SRR I
44/ C 10580 WIRE - regulator to sélenocid, 4-3/4" black- - + /- Y R - 1
45° C 10586 WIRE - repgulator grolind to solenoid, 7-1/4" wlfiter + » - - / ----- 1 !
‘46 C. 10589 WIRE - ignition switéh to regulator, 6-1/2" red - - - - N 1
47 C 1058] WIRE - ignition. switch to solenoid, 10" biug +/- -+ « « « - « R 1
. 48 C 105892 WIRE - ignition switch to coil, 36" green + - /- - - - . .. ’f S
49 C 10585 WIRE - regulator field to generator field, 22-3-4" black/- - - - - v 1
. 50 M 20164 . BATTERY - 12vglt « + -+ v v v vnnennn oo, e, 1
51  KOAZ231533 ' LEAD - breaker (ontact (inel, grommet) /e s ... -’,’ -------- 1
52 KO 220297 - GROMMET —/breuker contett lead - - /-1 ----- R 1
53 173~ 210 » SCREW - #10-24 x 3, 8" rd, hd., plated -/ - -+ - o i oLl 4
54 | 192- 18 . LOCKWASHER/- 3/16) plated - - - . - - / ------- oo 4
55 . KO 232535 COVER - breaker contact -« -+« v ovufo. oo g I
56, KO 220174 | GASKET - cuver, breaker contget- - - x_[ ----- d -/’ ----------- 1 )
= DY--- 1BT7- 408 SCREW -.terminal, #6-32 x 3,8" self-tapping <« -« -« + -« . . 1
,K 58 173. 224 SCREW - breaker contact mtg. #8 x 1, 4" N.C. xgi hd, s e TR >
{+ 59  193- G} LOCKWASI;( R - 48 internal’shakeproof~ . v 7t ..o oL | '
) [ 60 KO 220475 POINT SET - breaker- contaéf- - - . .0+ .. .. PRCRITIINIPINI 1
/61 KO 220476 == BRACKET - mounting breaker contacts - - - S 1
/ 62 KOX 380-1 ROD - breaker contact push« « « - - - .. .. IR IR TP IP R Seed !
-/ 7763 KO 275303 . CLIP - Preaker contact wire -+ .. .- /, R R o
fo S / i
! .
f ‘-’ ;,' ! e o -
”" R/ : B / /
/ / .- o " : -
. ’ ;
i
y “ ,
/ ‘/' ' I o ¢
| : |
/’or*"_/_ff
{
: I
4" l/
-’/ -
' / J y ‘
Printegl/in US.A. _ : : December 1972
JJI‘ ,"/




g

\‘\'\\\‘

Sl

WA

\
)

=

2

N\

SENONN

777

=

;25

R
1
2
3
4
5
6
7
8

5 |
10
11
12
13
BB Y-S
15
16
17

18

19"
20
21
22
.23
24

26
27
28
—~ 29

. 30
31
32
33
34
35
367
v 37

38

39

Lo
EF. PART NO.,

R 15108
A 72104
R, 15087 /'
A 254617
A 72039
A 72040
A 72038
R 15090
A 25423
A 72042
A 72048
R. 16147
R 15079
192- 8
192- 17
R 16148
A 72043
A 72049
R 15077
A 25447
A 40736
A 40736
A 72041
126- 111
D 32477
. NSS
_173- 237
192- 18
A 72050
R - 16170 -
A 25441
A 72046
A 72047
Cc 13413
»092- 26
R 15105
NSS -
NSS
NSS

¢

CASE 120 GARDEN TRACTOR .23
' / .
' ' / s
A70202 STARTER-GENERATOR . L -
’ ' L. ' . : .
- DESCRIPTION ‘ REQ'D
BOLT - thru (includes washer). - . . .. e s e e )
FRAME ASSY - commutator end .. ... S e e ]
RING - bearing retainer . - - v .00 v v v e v v v v v RIS |
BEARING - commutator end ball « v ofivvvnnun'nnn.... o1
HOLDER KIT - ground brush « . . ... ./4. e ae e e 1
HOLDER KIT - insulated brush - .. . A 1 .
BRUSHASSY....e.. ... ... e e e e e B
ARM - brugh pressure ..... e e i e e e e e el
SPRING - brush arm. ...... e e 2 .
COIL ASSY - field R.H, . . . .. e [ 1
STU?) - armature terminal . ... .. .. e e c e 1
BUSHING - insulated, armature stud . . ........ P v e e i -
WASH -armature stud ... ... ... et e s e e e e 2
NUT -fterminal stud 12-24 hex . . . . - . o oo v o a v vt cee e 4
LOCKWASHER - terminal stud #12 . .. .. e et e 4
WASHER - insulated, field Stud e+ « v« v oy vv v ae e v v ennnn. .1
COIL ASSY - field, L.H. -+« v utuuneinnronmmnmeannns .1
STUD - field termiinal . % - 0. o i i i i i it e e e e 1
BUSHING - insulated, field stud .. ... ............ R 8 ' .
INSULATOR - field cgil - -« -+ .. e e e e, g vt 2 . "
SHOE_pd]_e’ ...... R b sre e h e s e e s e e e ae 1 - .
SHOE},—pole,.’ .............. R PR -
ARMATURE -+t v o viovvnennadannatenann,. IR :
KEY - Woodruff, apmature e e e e et e e e IR | ‘
SCREW - pole «- v v v v v v v vt v ie s mnan e nmenn e e 2 ,
BODY - starter generator{Order ATO202) - -« v 7 v v v v v v v v a1
SCREW - 10-32x 1/2"rd, Hd, + - -« .- R v+ 3
"LOCKWASHER - 3/16" plated « -+« vsvunrn. e 3
RETAINER ASSY - bearing (includes ref. 37 & 38) - -+« -« . - . . O |
GASKET - bearing retainer . .,..... o e e e e e cee a1’
BEARING - ball, driveend . .....cc oo iiiaininn.s el
FRAME ASSY.-driveend .. ..cviuvimunnennnneenen... 1 -
SPACER -puliey . ..ot e v n T II e .1
PULLEY - starter - generator drive . . . ... . e e e a]
LOCKWASHER ~ 11/16" plated . « . = =« . . .. e e S|
NUT - armature shaft, driveend. .. .......... e r e e 1.
RETAINER - grease (Order AT2050) . . . v v v it vt v o e v v v v an 1
SEAL - felt (Order A72050) . .. .cuvenurnn. B |
SPACER - armature shaft, inner. ..., .. e e e s e e e .1



24 / S " : P e : . CASE 1?0 GARDEN TRACTOR - 25 "
4 . e Lo - ' ! . . * ! 'J- -
‘ e ' - ' : / ¥ . | - S
4 ' . STEERING GEAR P . ,
! r.f" i i . . ’ ‘J"' Flf ‘-’ .‘f ) ,'il i J ‘ L]
; . REF. PART NO. ! f DESCRIPTION N REQ'D | '
7 1 /L 15282 MEDALLION - steering wheel ... .. .. N P P A 1
P : 3 A 70392 . RING - medalhon retaining’- P e U S
4/ 25- 1510 NUT < 5/8"/N.F.heX.ooninonnnnn.. Lol P S 1
7 5 A 70058  WHEEL - steermg’ T P S DO |
) I 6 C 10364 - U-boit - strg gear mtg, ... ... ... R A e a e e 1
s 92- 4 'LOCKWASHER - 1/4" plated . ... .. .j. o ,.’. Y -
A pete 8 129- 501 NUT - 1/4" N.C. hex Acorn .. ..... Lo e e YRR 2
7 ) 9 13- 644 . BOLT - 3/8"-x 2-3/4" N.C. hex hd plated A
g ;10 92- 6 LOCKWASHER 3/8” plated Sl .’ ......... e e e e 2
I / A 70056 STEERING GEAR ASSY ...... R 1
5 / 1 F 19645 SEAL/- felt........... D A 2 .
} / 13 . A 72011 " BEARING - spacer (Nylon). . .. ke v, NS | ‘
o ;. 14 A 72012 .- RETAINER -bearing ™77, ...3. ... .. ... e 1
s [ 15/ . N8BS HOUSING AND TUBE ASSY (Order A’?0056) .............. 1
K / 16 25- 1518 NUT - jam 5/8" N.F. hex- . ... ;.. oo ..., - :
! i 177 A 72014 + WASHER - bronze ......... fr e et e e me et 1 ¢
' ;o 180219, 14 FITTING - lube e e e e B s
19 A 72015 SEAL ............ e ea e e e e et e e et e e 1.
200 A 72013 RETAINER - seal ....... e e e e e [ =
21 A 72022 LEVER & BOLT ASSY .............. e e e e AP 1
22 A 72017 " STUD - adjusting ... .. .. e e e e e e e e e e e 1
23 A - 72010 " NUT - adjusting . . ... .. e e e e e e e e e e T |
| 24 A 72021 PLUG - Adjustili@ - « « v v v v vvenee e eenns e |
, 25 A T2018 CUP 2 bearing . v v v v i i i i i e it i e i e s b it nre s e san s van 2
| . 26 A . 72020 BALL - retainer assembly .. .. sivteniacenennuneean 2 -
i A ~ NSS, | . ° RETAINER -ball ..... e e e e 1
| - .28 211- 9 BALL - 5/16" Gl .+ .2 vvvnr. /a
. Lo 29 NSS CAM AND TUBE ASSY (Order A’?OOEB) C e s e 1
. ‘ ‘ ; ' - . . g
7 | \ /J’ }
- ”/’//
- , -
k ) ]
- , . .
K Printed in U.8, A, ) - December 1972




26 ) CASE 120 GARDEN TRACTOR 2
- - FRONT AXLE . s
Lo : T e P
" L , ,
REF. PART NO, - - ~~ " DESCRIPTION REQ'D
1 26~ 118 - "-NUTZ 1/2" N.C.,hexplated + -« -+« ccsn SO e 2
2 92~ © 8 _~LOCKWASHER - 1/2!" SAE, plated- =« + = “+o ¢ sevrgornnn -2
3' 'C 1210’2’/’ JOINT--ball,1/2"';"1"'--" ........ R T |
4 C 10247 ROD - drag link + ++ « - TEREE P LR S TP PP 1 -
5  113< 205 BOLT - 3/8" x 5/8" NC hex s o --recenrnee S re e i,
6 141- 6 PIN ~ tie bar and drag link;» » « « « R -3 7
-7 132- .47 . PIN ~ “cotter, 1/8" X T/8" ¢ v v v e e KRR 3
8 ™132- 73 CPIN < cottery 5/82" X 1-1/2" + » vz e v v ereonnenaninns e
9 195- 45 WASHER - plain;3/4" -+« s v vevneeiaan R 2
100 C 10209 AXIE - fiont = -+« s R T e e e ]
11 C 10240 SPINDLE - Tight hand -« g« eve « e een ., R 1
12 ¢ 10241 SPINDLE - left hand -+« -« e loveeanenne, cae R |
13 C 10235 TIE BAR - spindle « = ¢+« -« v oo v nt M P RN I 1
14 219-° 8 FITTING - Iube » = = = » s oo desonomnncainnny., L |
t15 C - 10501 PIN - axle pivot {See C10500 for tractor w/PTQ)- -+ - - -+ - - A
16 192 21 LOCKWASHER - 3/8"8AE -+t cvrererstnnrenniannsnnn]
o . FRONT AND REAR WHEELS ’
[ 1 LT ' X B
20 A 30064 JBOLT - rear wheellug « + oo v v v v cemvnon.. e 8
21 C 10314 . BOLT -rear wheellug.-....... ... oL PR 11}
22, A . 70183 " WHEEL - rear (For four bolt hub) - - -+« e« o ! e 2
23 C 10263 WHEEL. rear (For five bolt hub) « .+« -~ - . et e e 2
24 . A _~T0144 HUB - rear wheel, 4 hole ............. c e e 2
25, C - 10446 HUB - rear wheel, 6 hole.. . . 1. ... ... e e e 2
26 AIF 70479 ‘WHEEL "‘i front LR L LRI SR R e e e e oa e a moe b oam PP 2 o
27 1219~ 1 FITTING - lubrication, 1/8" NPT . .. .. C ettt s e, 2
28 132- .13 PIN ~ cotter, 5/32" x 1-1/2" + . ... e e e e D
29 - C 10552 WASHER ™~ 3/4" x'1-1/4", Spacer« « s oo e e v vuven. s a2 .
<30 A 70398 BUSHING - front wheel . . v . .o avtnts e aee i e d )
31 C 10534 CAP - plastic front wheel ", . ... v vun . e .2
32 . 195- 45 -wASHERT3/4|'I...--_-l..---cn-------n-ll--ll--oiluuz\
33 126_-— 28 '.KEY_WD'OdrlIff---n-.l...-----------t----aolnonnuz
.wl -;," i A ’
I‘\ . J'; l‘ : i
| ° o ' :
" Co .
K | ¢ -
. | .
o : |
; !\ - (7 bl
¥ t ‘
t |
/ [ , b
- 1
- ; -
[ -
. - “I > -

Deécember 1972



1 C 10880
2 C 10525
. 3 C 10487
. 4  132- 24
5 C 10883 ™
6  141- 2
7 15~ 512
. 8., ~92- . 5.
’ - 9 25- 105
T Tel 5 10 195- 17
A\ 11 C 10311
. 12 g2- 8
‘ B 13 13- 640
. i
. 15 C 10500
16 C 10502°
| - 17 C 10503
18 126- 22
- 19 ‘C 10504.
20 C 10595
21 C 105086
22 C 10507
N 23 192 21
0 24-- 113- 205
25  195- 522
) ) 26 83- 56
N o
[
=~ {
L ' ' ¢ _ Printed in U.S.A,
N .

-REF, PART NO,

m

CASE 120 GARDEN TRAGTOR .

- 29
.
PULLEY CLUTCH ,
) DESCRIPTION WEQ'D
LEVER - clutch control - . ... et ot e a e e e e e e e 1
" LINK - clutch ¢ontrol - « « o oo v v v v i e, 2
KNOB - lever - - - ... T T e i
# PIN - cotter, 3732 x 1,27« v ou. .. T IR IR S 2
PIN - safety ... ... e e e e e e e S T |
"PIN - clevis, 1/4" x 3/4" « « v u. - e 1
BOLT - 5/16"-18 N.C. x 3¥4™ « . . .. . ... .. P Ll
LOCKWASHER - 5/18" SAE . . ... T e 1
NUT - §/16" 18 N.C. - ... , ......... P |
WASHER - 1/4"glain - .. - o oo oo o oo L e e e 3
CLUTCH - PTO "V belt (Parts not serviced)i. . . S ee1
LOCKWASHER -~ 3/8" SAE. . . ot i ittt i i et et et e s tman e 1 .
BOLT -~ 3/8" - 16 x 2-1/2", hexhead . . . . . . . e 1 -
FRONT P.T O (OPTIONAL)
CARRIER -.pivot and bearing- =+ =+ s s cx = e oo R | .
- BEARING - sinfered Bronze = - - -« == v+ s v st o oo, 2
_SHAFT - PTO pulley =« s s [T e v s e 1
KEY - Woodruff.#13 SAE - - - - « T 2
PULLEY ¢ drive - R AR C e e 1
PULLEY - driven adjustable =~ =« + -« -+ SEIRIICIEIE R cereeree] i
+_ WASHER - thrust- -« =~ e s v e o vt mnvn ooy e e e e 2 _
BELT - 3 V section 30" -+ -+« -c -+« SR R I |
LOCKWASIEIER - 3/8"-SAE ................ IR R |
"BOLT - 3/8"-16 x 5/8" hex head - +-+-- -+« R 1
WASHER - 3/8" SAE p}_ain s e - AR I U e h e m o -1 2
SETSCREW - 5/16" x 3/8" socket head - - - - - - T R
A N
‘ ’ et ]
g - December 1972 .




30 ' . . CASE 120 GARDEN TRACTOR i ‘ .3 |
) TRANSMISSION . .
' i . . A / A\ ,
REF, PART NO. DESCRIPTION ' REQ'D .
C 104886 TRANSMISSION Peerless - #2310 ..... . e el
-1 C 11161 "LEVER & HOUSING ASSY - sh.lft (Incl Nos, 2 thru 7) ....... o1 .
2 Q11219 RING -~ SNap + «+ ««««ns's s et s et e, e et et e e 1«
¥ 35012  RING - quad.......,-‘i.....' ....... el e 1 .
4 C 11220 PIN -« TOIl v v v an v u vt e et et e B - -
5 C 11162 HOUSING - shift lever-. ... oo Pt e e e e e 1
6 C 11163 KEEPER - shift lever »'- - - .. .. .. sae e Teee e iaaan .01
a 7 C 11164 LEVER ~ Shift » « » ¢ ¢ o« « o s s v = e e e o1
8 C = 11165 ROD ASSY - ghift (I.ncl Nos. 8 thru 12 and 24): . - . . . P e 1
9 'C 11168 SPRING - +++--: A et e e e o2
10 211- = 5 = BALL - ftecle s v'eurur.. G h et e e e e e 2 - .
11 Cc 11187 .FORK - saifter: « « «+ - .. .. v et e e T
12 ¢ 11168 ROD - ghifter: + « « v e o v v v v s Ceeteenanas e e e .al
13 C 11189 ' ROD ASSY - shift (Incl, Nos. 9,10, 11; 14 and 24) « + + v« e » = = & - 1
. 14 C 11170 ROD - Shifter « ¢ s e v o cnnmeuse S e h e e A Leel
15 € 1111 AXLE. : + v vvnenennnnnnas e e o1
16 C 11178 WASHER -thrust .. .......... et e et e ch et 12
17 13-° 440 - SCREW - cap, hex head, 1/4"-20 x 2-1/2" ... ... et 4
18 92- 4 LOCKWASHER - 1/4" . .. ... cr et ey et e e e h e 4
19 ¢ 11172 GEAR = FiDE vv v vt vennsooniesnnannennns T, O .
20 C 11173 PIN-drive . v oo e v i v unnn e e s e b e e eee e 1
21 C 11174 BLOCK - drive ¢ a v o i it ie i neoneronnenssnenanns .. 2
22 C 11175 PINION - bevel ......... e s e s P T T 2 -
23 C 11176 SHAFT & GEAR - brake . R AR E R RRE S e e e e 1
24 A 11538 ° RING=SDAD « v v vvsenrrnenenn. e e 2
. 25 C 11177 SHAFT & BEARING ASSY = plmon (Incl No.28) ....... R | .
26 A 27287 BEARING ¢ v vt oo v eeennneennntn. et 1
27 -C 11179 GEAR CLUSTER ASSY - (Incl No. 28) ...... R IR |
28 C 11180 BUSHING C e et b e e, [ ee.d
29 c 11181 STDP—Shifter.......'...... ......... P 1 o .
; 30 C 11182 GASKET - caseand cover ., .. .......... P | ‘ "
- 31 C 11183 GASKET - shift'lever housing, .", ............ S | T
32 C 11184 GEAR - shifting (3rdand 4th) . ... .. c et r e e B |
33 C 11185 GEAR - shifting (1st, an andreverse), . .........-.. P :
34 C 11186 GEAR -bevel, . . ... venenon e R
35 C 11187 GEAR - idler. . v v it o ie i i s e nnene e kb e e maa S I
36 C 11188 GEAR CLUSTER ASSY - (Incl. No. 28) . . . ... e r ettt e, 1 '
37 C 11189 SPACER . . . .. it sttt s st et a e B | :
38 C 11222 RING-81aD . ..voiiiiennninronteencnanssnesnnann 2
4 s C 11190 SHAFT -input . . . . ... oo oot .. Bt e e s e e e e e R |
‘1 40 C 11191 SPUR GEAR -Input shaft .......... i ecvnrierans S | ‘
L
*r & -
.- - ' - - Printed in U.8.A, K . December 1972




r
o

S

RE

41
42
43
44
45
46
47

Printed in U.S8.A.

DART NO. '

C
C
C
C
C
C

C

B3-

F

83-

11201
11192
11193
11194
11195
11196
11197

11218
412
53650
914

221- 872

92-

OE0N00A0000AARANO>»A00R A

5
11200
27999
11202
11203

11204.
12652
11206
11205
11207
21491
11209
11210
11211
11212

11213~
11214
11215
11218
11208
11223
10822
11224
10487

CASE 120 GARDEN TRACTOR
TRANSMISSION

DESCRIPTION
WASHER -thrust. . ................. .

SEAL & RETAINER ASSY - oil (Incl, No. 45) . . ...... .. ... . 9
GEAR -output . .. ........... e e e e e |
PINION ..—Dutput ........................

SEAL-oil .......: e e e e

CASE ASSY - Transaxle (Inc. Nos. 54, 55, 57, and 63)
lefthand - - -« - - o 0 it i s s s s e e e

........

COVER ASSY - Transaxle (Incl. Nos. 54, 55, 57, 50 and 63) . . . . . 1

SCREW - socket head cap, 1/4"-20 x 3/4"

PIN -dowel. . . .. ..o i e e, 4
SCREW - cap hex head, 5/16"-18 X 7/8". « v v v o v av. . .. e

PLUG - magnetic drain. . . .. .. ....... .

-------------

BEARING -needle . . . .. ........ e er e d
B_EARING ~hall. ..o ool ., ee e " cae e e
BEARING - needle . . . . ... .. .. St e e e noas b e e e m ‘e e

SEAL -Gil «v... e e e e e e ‘s

WASHER « « v v v vrneen, P e

.........

SHAFT - reverse idler « « » =« o v o o v v .. C e e e e e e e ai

. SPACER -reverse idler » » « » v 4% v e o v s o 6 v o m v unn. RPN .

HDLER - FEVErSE » « o+ v v v o v - v e b e an o e e e e
SPUR GEAR - (22 teeth) ; « - - - .+ . 2R

BUSHING - .. - e v i e ey e n e e e e .

BEARING - thrust . ........ P e e e e e R
CARRIER ASSY - differential (Incl, No. T1) -+« + s .
CARRIER ASSY - differential (Incl."No, 71} + v v ..

"O"RING . - . ... ..., L St e w e e

~-WASHER - thrust....... e e E e e e e aas ..

\WASHER—.Jthrust-............ ........
PLUG-pipe « « 30 vvuun.., e L PN
KNOB - gear shift . ........... et e e e et e '

8
1
8
2
3
1
2
2
1
1
1
L
BEARING - needle « « « « « « « = + » “h e men s I e, 2
1
1
1
1
4
1
1
2
2
1
1
1
1

33.



34 - CASE 120 GARDEN TRACTOR 35
. CLUTCH AND BRAKE CONTROLS
| EF. PART NO. « . DESCRIPTION REQ'D
1 C 10310 PEDAL - foot brake and clutche + v v o v o v oo n e et naa cenl )
b C 10774 LINK - brake, front ... .... sae e ee-a Ceeeaaa e 1 Y
\ C 10775 LINK - brake, rear ..... e e e Ve e e R . ol
| C 10773 LINK - brake, lock- : . . . e e e e e e R TR i o
f 132- 24 _PIN - cotter, 3/32"x 172"~~~ . ... ... e ae e es e 3
\ 195- 103 WASHER - flat, 5/16". .. . . . . . e, e 5 .
! C 10776 =~ NUT -brake, lock « + + + v e v v I v -1
! 129~ 101 NUT - hex, brake adjusting ... ... N N Y
. 4 . C 10794 BELLCRANK - clutch control « -« v v v o v v eTe e e 1
Vo , : 10 C .10571. | NYLINER - 1/2" LD, X 9/16" O.D. « + ¢ e v v n. .. I .2
| : . ‘ . ' ; , o .11 132- 48 PIN - cotter, 1/8" x 3/4™ +...... SE T IR Sere e .1
. , AR L. - CTT RS T T g T g B WASHER - flat,; 9/16"+ + + v e e v v v IR W .1
‘ ' 13 C 10750  SPACER --bellcrank« » s« «+ + st ccnlenn... G reeseeanas .1 .
14 C 10518 LINK - clutchpedal - + v« e v eeurnnan. e IRIRIPIMNS | 8
15 C :-10R19 LINK - cluteh » « » ¢ ¢« = « « L T vt e e 2
16 126- ‘24 TPIN - cotter, 3/327 X 1/2M e et v nen i e e 4
17 192- 19 WASHER - flat, 1/4" « - 5« e v v v v uu .. e aaa e ce.-4
18 € 10792 EYEBOLT- - -« « « . b e e e e 1
19 A 170418 SPRING - clutch - - - - - Ceeee e et a e N
FE 20 129- 101 NUT - 1/4"-20, hex plated- - - - « - I Pe e e e i 2
21 C 10307 DRUM - brake« -+« o v e v s v v v e ns s A I 1
22 126~ 16 KEY - Woodruff #9+ «cve + v =« v v s R I R, P 1 .
. 23 83- 48 SCREW - set, 1/4"-20x3/8" cup pt.« + + = = v« « I 2
24 c 11284 BAND = brake ¢« « « ¢ + v s 2 s St s ke s et s e s t e s e e s 1
’ 25 C 10741 BUSHING - brake band supports  « - e « « « « « e a1
26 13-, 640 - BOLT - 3/8"-16 N.C. x 2-1/2", hex head - - e v ev e
) \ 27 951_,. 6 WASHER - flat, 3/8" «..vveva. FI fee s e e e .2
: ' 28 92- 6 LOCKWASHER = 3/B™: ot vt e ee et ttanesnnnass ceen1
) , \ 29 25- 106 NUT ~ 3/8"-16, heX « o v v v e weven.. Y |
. 30 13- 612 . BOLT-3/8"%X3/4"....... e P e .4
31  92- 6 " LOCKWASHER - 3/8"+ « - - - e e batewne 4
32 95- @ WASHER - flat, 3/8" .. ... T e N .4
| " "
- ;
- i
Q - - \ E . o o
- 3
, S Ll . - . - . s
} . . . , : C . . 7 :& /‘ o . » , : . .
' B ’ L ) - o ' Ao . Lo . A . ) ‘
’ . ' 4 . ‘Brinted in U.S.A. _ ' ' December 1972




CASE 120 GARDEN TRACTOR

- CASE 120 GARDEN TRACTOR B 37
ENGINE TO TRANSMISSION BE®T ADJUSTMENT
. » g
REF, PART NO.,, DESCRIPTION | . REQ'D
1 C- 10718 BRACKET - belt adjusting « v v v v v v vvovyunnnn e o 2
*2 113- 250 BOLT - 3/8"-16 x 2-1/2", belt adjusting, « « v v v o i oL, 2
-3 13- 8618 -BOLT - 3/8"-16 x 1=1/8" v e e e e, e oW B
- 4 95~ 6 WASHER =~ flat, 3/8" . ... 1
Y 5 92- 8 ' LOCKWASHER.- 3/8" .. E e e e b e e 5
TRANSMISSION BELT DRIVE
f= -1 C - 10409 BRACKET - fdlere » e v v vt v e vsteser e 1
¢ ! 2 C 104632 SHEAVE - idler, 4" OD....... e e e e e e e e e 2
! 3 13- 820 BOLT - 1/2"x 1-1/4", idler mounting « - « - v o v ae v v vn... g 2
4 131- 354 NUT - 1/2", hex, idler mounting « + « v -0 v v.. .. IR IT RPN 2
5 C 10551 BUSHING ~ idler, sheave . . v v v v v v n i vnnee e, 2 '
6 G 10425 SHEAVE - 6" (on C11190 transmission shaft) ..........,... 1
7 126- 16 KEY - Woodruff #9 . -+« .o v v ittt e e i i e e e 1
8 C 10389 BELT = 76-1/8" &t eennnnnw. e e e 1
9. C 11259 GUARD - belt T e e e e e e e e e, i
10 187- 1014 SCREW - 1/4"x 1/2" self-tapping. « v v v v v vl e e 2
11 13- . 812 BOLT - 3/8"-16 x 3/4“yhex head . ..................... 1
12 92- 8 LOCKWASHER - 3/8".". . ............ e e 1
e ~
_ f'
. 5 ; |
. - &* ;
- _ i
s
e~ e .
Printed in U,5.A, December 1972 -




CASE 120 GARDEN TRACTOR

. - 39
; . .
S - SEAT,FENDERS AND TOOL BOX ’
REF. PART NO,” . . DESCRIPTION ° ‘ . .REQ'D .
‘ ¢ 10421 - SEAT - assembly . . ... ........... e ..
1 11636 --CUSHION =~ seat. . ... . . . .0 . oy s 1 ,
- -2 ¢ 11637 PAN-seat........... e, BRI s S
3 C 10433 MOUNTS - seat ...... e e e e e e e e
. 4 131- 351 NUT - 5/16'"-18 N.C. . ... et e O, e .3
5 C 11635 CUSHION - back rest . ooouvuve e v, .. e el
"6 C 10380 SUPPORT = 888t ¢ o« v v v e vs e vus. S e 1
7 C 10383 FENDER - right hand . . . .. ... e s e e et et e h e et e 1.
- 8 C 10394 FENDER - lefthand - » « v oo v o’ v oo e el
9 175~ 400 SCREW - 1/4"-20 X 1/2" truss head « » « « « . + . e cove s il
10 192- 19 LOCKWASHER - 1/4" SAE, plated « - -+ .on.... e » .10
11 129- 101 NUT - 1/4"-20 N.C., flshead . . . . . . . . PR e %10
12 C 10423 'STUD - tool bex latch «.......... R e e 1
13 "C 10489 WASHER - stud retainer . . ..o v .. ... e e e e P |
T 14 C 10499 RECEPTACLE -stud elip-on .+ . ..o v v e e 1
"15 C 10424 . DOOR ~t00lDOX « « v v vevveieenenenn e, e e
16 129- 102 NUT - 5/8"-18 N.C., fl. hd., plated . . . . . . . . e veu.5
T 17 192- 20 ° LOCKWASHER - 5/16" SAE, plated. . . . ... .. e cee..5
18 115- 103 BOLT~ 5/16"-18 x 3/4" rd. hd,, plated . . . . . e £
19 115- 104 BOLT - 5/16"-18 x 1/2" rd. hd., plated - . . . . e seee
20  131- 176 NUT.- 5/16"-18 N.C. Gripco, plated - - o« o v v v uusn.. 2o 1
2t 111- 207 . BOLT - 5/16 - 18 x 2" rh, sq. neck . . . ... ........... ... 3
DECALS' . ' :
. . S . N
28 C 11672 DECAL - right hand hood CASE . . ....... e o
29 C 11673 DECAL - left hand hood, CASE .+ + + e v« v v v annu. e a1
- 30--C 10930 - DECAL-Model 120. ... ... .. ... PR P a1
31 C 16934 DECAL - shift pattern . ........ e e cenl s
32 C 10936 DECAL - PTO - OFF = ON -« « v st v oeeit s e eeentennnl ™
33 € 11647 DECAL - ignition - generator - Hghts o v i a o e i i i e e i s e e s 1
3 A 70234 DECAL - caution - start .. .. . . ... ........ ... .. R ¢

- . . . .
> . } U N T " Y ‘ , o . / e
CAUTION: ALWAYS PLACE TRANE- I . GEN . ) )
i N \ MISSION OR SPEED CONTRDL IN \ @ - s
F3 - T 1aH. LiIGHTS )

! NEUTRAL TO START ENGINE . .
* ! - v
‘ - i -
- L . -, - . - . -
.- * - - y [ .
¢ - .
. N - ,

O~ —® u , h
- ® @ == o . - '
oLe e _
' N . -
- 1
. . _ \ |
Printed in U.5,A, ‘ . December 1972 ‘
_ ® ~—— ) ) ) - .
* ;o h




21 113- 3

2§"_vgf’ 10283
297 15- 514
24 25- 105
25 92- 5
26 . C 11027
27 C 11582

¢

"REF. PART NO.
1 C 14024
2 C 10349
3 C 10414
4 A 24526
5  131- 138
6 182- 509
7 . 193- 9
8 C 10370
9 C -10371
10 C_ 10408
11. € 10596 -
12 C 10360
13 C 10361 .
14  C, 11534
15 NSS.

16 C 10483
17 193- 8
18 173- 207
19 25- 104
20 C 11533

Printed in U.5.A.

'CASE 120 GARDEN TRACTOR

HOOD.FRAME' AND GRILLE

GRILLE « « « « «

BRACKET - grille mounting - = -

PANEL - grille s« « e s -

MEDALLION - radiator grille - «

NUT - 1/4" Timmerman -

PANEL - front, side, Fight hand - -_.
PANEL - front, side, left'hand+ - « -
PANEL - rear, side=-+ .+

SCREW - #10 Phillips pan head - - -

HOOD «++ -« « -

SCREW - 1/4"-20 % 1/2" lock, plated

BUSHING - - - »

CUSHION -~ rubber, hood

BRACKET - fuel tank mountmg- .
WASHER - 1/4" shakeproof- - - »
SCREW - 1/4" x 5/8" rd. hd. machine -
NUT - 1/4" NC, zinc plated » -

SPACER-nylon-----..-.-.---

"FOOTPAD - . .

. BOLT - 1/4"-20 x 3/4" plated « « « « «

BOLT - 5/16"x 7/8" NC, round head

NUT = 5/16" toaaenmscnnnnunnny

LOCKWASHER - 5/16" SAE« « - - --
FRAME - instrument panel » - - ¢+ ..
CHANNEL - instrui*_r;ent panel liner. -

DESCRIPTION REQ'D
IR IR R R A I I R s e ]
....... re s i i i

« s s o 8w s s L LI N 1 -

AP PP T be e, 1

e e it e se-2

SCREW - 5/16"-18 x 1" pan head, Phillips - -+ - R I
LOCKWASHER - 5/16" SAE external toothw « « = - & v oo v v v 2
..... e ea s e ]

St et s e e se e ]

...... R I e cie e D

crre s rs e av el

P e r e v e B e e e ea ]
.......... T
e e e ‘e a o P e e ]

..... ettt eesrnaannsanan]

...... -

I I I AP

s et et ai v esdannsrsas?

R LI I I, (i

s e aas B T T T
C e st e s e e D

ciali s i et ]

. =

December 1972




f
42
RS
. .
-
"
K
“
q
=
f IS
.
'
a
L '
. .
.
B
-

F-

K

EF. PART NO,
4 10343
10336

. 40338
10342
10347
10356
10482
10485

9 - 138- 2007

annanana

io  129- 410

11 195- 45
12 15- 612
13 92— 6

1 C 10449
2 15- 816
3 92- 8
4 - 15. 836 -
5  25- 108
L

.
- e »

CASE 120 GARDEN TRACTOR

. . e B @
. IMPLEMENT LIFT . . S
DESCRIPTION g o "REQ'D
LEVER - implement 1lift« « - - I: ree e e s e . ¢ e vtn a a AP 1 .
PAD - 1i_ft.1ever e b s oanowes R TP n e b ke w s mm o SEILECREREIE . -1 Y
ROD - llft levgr s s b s oaomowoaos T T T “ara .1
LEVER -~ pivot » « « v+« = = & e e s s e e e i e s s e e 1 -
ROD—depthadju'sting---f-----:---: ...... R R N .
BUTTON - thumb = = = =+ a s =« s« s B S m e e m e 1
SPRmG, COmMPression ++ +» ¢+« ¢ = v o v v o v Te e e s s R ‘1 ‘i
PIN - spiral, 1/8" x 3/4" . «- - ... [ Pered . N
PIN - spiral, 1/4" x 1-1/4"s + « ¢ i v v v v v e auninns TR | .
NUT - wi_ng- ----------------- am % aUs & 6 e B s 2 os 2 E e oameoaoana 1
WASHER - 13/16 SAE,plain « + - - - + - R LI 1
BOLT - 3,3 16 x3/4"N,C,hexhead +«+ s v vrarennn. v 2
LOCKWASHER _ 3/8u SAE_ ...... “ s v s s e mn o et e n e .2
DRAWBAR AND TOW HITCH
- f ‘u ‘ A - : -
. i’ - ) .
DRAWBAR - hitCh . . o an ... e R &
BOLT-1/2" x 1" N.C,,hex ..'........ e S |
LOCKWASHER =~ 1/ 2" 4 e v e i o m et eae e e tae e e imnesn. v 2
BOLT -~ 1/2" %X 2-1/4" N.C., heX - v v et et e enmnnesnnn. | T
NUT - 1/2" N.Co, heX. o v vevennenn.. e e e 1 o
| '-;' .
\ -
‘o -
. 4
"ﬁ N P
T » ’ B2l
. . o
! ‘ ! \“;‘
;‘ b -~
— - o -
' . o " December 1972 )
. 4




aa ‘ . a . : o ) . as

- v B, +» NUMERICAL INDEX v - ) NUMERICAL INDEX : b
PART PAGE REF. PART: . PAGE REF. PART . . PAGE REF.  PART PAGE REF. PART PAGE, REF. PART PAGE  REF.
© NO. NO.  NO. NO. NO. ~ No. NO. NO. No. NO, NO.  NO. NO.. NO. NO. NO. . NO. NoO.
35012 . 31 3 A 72073 .15 11 C 10356 © oo 43 6 C - 10588 ; 21 42 C 11196 33 46 KO 231052 13- 49
40035 9 . 20 A 72073 . 17 - C - 10360 41 12 C 10589 21 46 C 11197 , 33 47 |. KO 231281 .19 24
. , 40035 c 11 28 A 72074 17 20 C 10361 41 13 C 10590 ~ 21 44 C 11200 33 54 KO 231355 13 64
A 10326 - 13 55 A 72075 17 31 C 10364 25 6 C 10591 21 47 - C 11201 33 41 KO 232535 21 55
CA 11373 - 19 3 A 72076 17 16 C 10370 a1 g C 10592 21 48 , C 11202 33 56 KO 232770 7 " 28
A 11275 . 19 . 21 A 72077 17 15 Cc 10371 . 41 - 9 C 10596 41 11 C 11203 33 . 57 KO 235003 g 11
A 11276 - . 19 20 A 72078 17 24 C. 10372 5 2 C 10657 - 15 6 C 11204 33 58 - KO 235004 9 . 1
A 11538 317 24 A 72079 17 23 C 10380 39 £ C  10878. 15 8 C 11205 - 33 61 - KO 235007-8 - 17
A 12652 33. 59 A 72080 17 27 C - 10389 37 g C 10718 37 1 'C 11206 © 33 60 KO 235007-5 11 10
. A 20346 ' 19 4 A 172081 17 25 Cs 10393 39 7 € 10741 35/ 25 C 11207 " 33 62 KO 235008. 7 15
iy A 21481 19 30 A 72082 17 26 C 10394 ©3g g C 10750 . 35 - 13 C 11208 a3 72 KO 235010 T 19
A 24526 . 41 4 A 72083 17 29 C 10397 19 g «C 10773 35! 4 C 11209 33 64 KO 235011 7 18
A 24572 19 -19° A 72084 . 17 28 C 10408 41 10 € 10774 35 2 C 11210 33 85 KO 235025 11 16.
LA 25423 23 - 9 A 72085 11 17 C 10409 3% 1 C 10775 35 3 C o -1r21k 33 66 KO 235025 11 52
A 25441 23 31 CA 72087 17 32 C 10414 * a1 3. C. 10776 - 35 7 ¢ 11242 33 67 .| KO 235026 11,17
A 25447 23 20 A 72088 17 36 C 10421 39 - C. 10792 . 35 18 C 11213 33 68 KO 235047 7T -9
A 25461 23 - 4 A - 72089 17 37 C 10423 . 39 12 €. 10794 35 9 C 11214 33 69 KO 235048 7T . 6
A 27251 19 29 A 72090 17 . 35 C 10428 . 89 .15 —C° 10822 33 74 'C o .11215 33 70 KO 235048 4 11" 51
A 27287 31 26 A 72001 17 19 C 10425 -~ 37 g C 10836 19 33 C 11216 33 71 KO 235052 13 -7
A 27999 : 33 - 55 A 2092 17 40 | ¢ 10427 - . 13. 33 C° 10880 29 1 c 11218 33 48 - KO 236053 - R
A 30064 27 20 A 72094 17 39 |* ¢ 10433 39 3 - C 10883 29 5 C 11219 31 - 2 KQ 235054 - 13- -147
A 40736 23 21 A 72095 17 44 C . 10446 27. 25 C . 10938 39 730 C 11220 - 31 4 KO 235062 - 11 31
A 40736 . 23 -2z "Al 72096 17 43 C 10449 43 1 C 10934 39 31 C _.11222 - 31 38 | KO 235084 130 .. 62
A 70056 25 - (A 72097 17 38 C 10461 - 19 . -g C 509836 39 32 —C . 11223~ 33" — 73— ~KO-235085-- -~ —13"— 51 ;
A 70058 .. 25 5 [<A 72098 17 33 C 10463 .- 313 2 .C 30985 21 39 C 11224 . 33 75 KO 235086 13 50-—
A 70090 -5 5 A *72099 17 34 C 10489~ "~ 217" 41 C 11027 41 26 C 11249 19 3 KO 235117 . 78
A 70099 15 18, | A 72100 - 11 @ 57 C 10470 .-~ 21 36 - C 11161 31 1 C 11259 3 - 9 KO, 235118 T T
ﬂ A 70100 ¢ - 15 3% | -A 72100 "15 10 .C 10471 . 21 38 - C 11162 31 5 C - 11284 35 24 KO 235125-8 RIS ¥
A . 70103 . © 15 .22 | A 72101 17" ¢ 30 C 10472 19 g <€ 11163 31 6 - C 11359 15 7. KO 235125-§ - 13 . 62
A 70144 -, 21 | 24 A 72102 17 22 C 10473 21 37 C 11164 31 7 | C 11529 15 . 2 |7 KO-235175 11 2
A 70183 27" 22- A 72103 17, 46 C 10474 19 1 C 11185 - 31 8 C 11533 41 ‘20 | KO 235196 - 19 16
A 70202 . - 19 .-15 A 72104 - - 23 2 C 10479 - 15 1 € 11166 31 9 C 11534 41 14 KO 235197 19 9
A - 70205 13 © 16 A 72108 - 11 56 C 10482 43 7 C 11187 31 11 C 11545 15 15 KO 235203, 19 14
© A 70221 - .2y 34 A 72108 15 18 C 10483 15 17 C 11168 31 12 ‘C 11582 - 41, 27 KO 235207 13 = 6
- A 70234 39 34 B 51975 17 6 C 10483 . 41 16 C 11169 - 31 13 C 11635 . 39 5 _Ko.23%277 13 .56
| A 70392 - 256 . 3 B 51977 17 4 c 410485 - 43 g C 11170 a1 14 C 11636 3¢ .~.,1 | KO 235278 - 3. 57
| A 70398 27 . 30 B 51978 17 2 C 10486 31 - °C 111 31 15 C 11637 39 ~2 KO 235287.. -9 -3
- AT 0418 © 35 19 B 51979 17 " 3 C 10487 29 3 C . 11172 3 19 C 11647 39 . 33 .| KO 235288 9 186
e A 70479 27 26 B. 51980 . . 17 1 C 10487 33 76 C. 11173 31 20 C 116727 .39 28 KO 235289 .9 16
i A 72010 25 23-. B 53256 | 15 21 C 10489 39 . Crro11194 3 21 C- -11673 39 .29 KO 235280 . 8. 16
f A -T2011- . 25 13 |.B 53256 17 - C 10490 .39 e 175 - 31 22 C 12011 ~ 5 17 | KO 285353 120 .
A 72002 0 2p 14 B- 59393 “11 48 C 10492 - .13 11176 - 31 23 C 12102 27 . 3 KO 235353 - 11« 53
A 72013, . 25, 20 ‘B 59393 17 5 C 10500 29~ C 11177 31 - 25 C 13413 23 34 - | KO 235368 S 13 s
Lo A 72014 . 25 17 € ' 10209 "27 - 10 C 10501 27 715 C 11178 31 16 C 14024 - 41 1 KO 285417 . . 11 - 45
A 772015 - 25 19 C 10235 27 13 C 10502 29 . 168 C 11179 31 27 D 32477 23 25 KO 235476 13 ° 58
A 2017 25 22 C 10240 27 11 C 10503 29, 17 C 11180 31, . 28 |° F 19645 25 12 KO 235494, 13 41
- A 72018 *25 25 ¢ 10241 27 12 - C 10504 "~ 29 19 . C . 11181, - 31 29 F 53650 33 50 KO 236495 . 13.: .45
A 72020 25 286 C ,10247 27 4 C ' 10505 29 30 C 11182 : 31 30 'K 200380 11 41 KO 235526 o9 13
A 72021 . 25 24 C -10263 27 . 23 {*.c 10506 . - 29 =21 C 11183 ° 31 31 .. KO 200443 17 21 KO 235572 9 8
A - 72022 - 25 21 C " 10283 ° 41 22, C 10507 - - ‘29 22 C 11184 o031 32 |[KO 220297° 121 52 KO 238573 . 9 7 17
A . 72038 I C 10307 35 21 ~'| € 10518 -3~ 14 C 11185 3 33 KO 220174  , 11 49 .| KO 235603 | 13 30
. A% 32039 . 23 - 5 C 10310 ° 35 1 . C _10519 .35 15 C ~11186 . 31 34 KO 220174 21 56 KO 235831 © - 710
A * 72040 23 6 C 10311 13, 15 | °'C .10825. .. . 29 2 C 11187 -31 35 "KQ 220475 21 go | KO 2358%6 - 11 ° 4
A 72041 23 23 C 10311 29 11, C -1053¢ v 27 31 C 11188 31- .36 KO 220476 21 61 .-| KO 235680 13 .- 81 "
A 720420 - . 23 10 C io3ia = 27 21 C 10549 ©19 5 C 11189 3 37 | KO 230011 T 20 KO 235757 1. 728
A 72043 . 23 17 C 10336 43 2 C. 10551 3% 5 C 11190 - 3 39 .| KO 230170-8 - 7 16 KO 235757 1 5
S ®. AF 72046 ' 23 32 C 10338 43 3 |, C 10852 27 29 ~ C 11191 31" -40 KO 230170-5 11 9, KO 235810 . 11- 5
A 72047 23 33 C 10342 43 4 4 C 10571 35 10 C. 11192 : 33 42 - KO 230265-8 7 28, ,| KO 235810 11 - 55
A 72048 ] 23 11 " | C 10343 43 1 C 10585 21 49 C 11193 '33 43 KO 230722 19 .23 | KO 235818 1 35
A 72049 23 18 C . 10347 43 5 C 10586 21 45 + C 11194 , 33 44 KO 231032 . 7 5- KO 235826 T .14 .
A 72050 © .. 23 290 T 10349 - a1 2 C 10587 - 21 43 C 11195 33 45 - KO 231032 11 50 . KO 235826 - 7714




w0 i R

1

- _ © 47
‘ / & —
f - .
o NUMERICAL INDEX - | ' N :
PART PAGE REF. PART PAGE REF. PART PAGE  REF. | ) NUMERICAL INDEX
NO. NC. NO.. NO. NO.  NO. NO. NO. NO. ~ PBaRrT PAGE REF. REF. PAGE REF.
: . NO. | NO.  NO. NO. NO. NoO.
KO 235900 13 39 R 16147 23 12 13- 2 13 12 . . 4
KO 235950 1 23 R 16148 23 - 16 13- 3 a1 2 T w10
KO. 235951 13 11 R. -16170 23 30 13- 6 - 19 1871014 15 33
KO 235954 11 38 R 21491 33 63 113- 6 13 3, 192- | 8 53 14
KO 235955 13 4 w 5063-8 9. 21 113- 101 . 19 31 192 | 17 23 15
KO 240013 1.9 W 5063-8 11 4l 113- 103 1513 2 5 8
’ + 113- 113 19 12 / 5
KO 240282 15 lg . 113- 205 orf 5 192-/ 18 13 54 .
1 . - . - .
Ko 2roBss a 1 13- 440 3 17 113~ 205 28 21 ig:_; ig 2; g‘;
KO 275067 7 . 26 13- 612 31 113- 207 1 TS 19 13 2 —
KO 275143 7 4 13- 8618 37 3 113~ 208 11 40 ) IQEE 19 13 9
KG 275144 - 7 11 - 13- 640 ) 29 13 113- 221 19 18 192r— 19 13 13.
KO 275220 -7 3 13- 840 35 26 113~ 250 37 2 l192- 19 13 P
KO 275303 21 63 13- 644 25 9 115- 103 39 18 - 192- 19 19 25
KO 275341 5 10 13- 820 37 3 115- 104 39 19 195 19 . 35 17
KO 275341 <11 58 15- 420 13 42 115- 204 1125 192- 19 >
KO 275341 “15 . 14 15- 512 29 7 126- 16 .35 22 192- 20 15 12 -
KO 275690 - 13 48 15- 514 41. 23 126- 16 31 7 1%2- 20 A
KOA 536 5 3 15- 612 43 12 126- 22 20 18 192 20 1o s
. KOA 231533 21 51 15- 816 43 2 126- 24 35 ée 192- 20 39 17
KOA 235005 19 27, 15- 836 43 4 126- 28 27 3 192 21 1 15
KOA 235100 5 1 25- 104 T 126- 111 2 B e 11 2
KOA 235139-10 9 18 25- 104 41 - 19 128- 101 35 2(8) 192- 21 11 39
KOA 235569 5 15 25- 106 3 - 29 129- 102 9 . 10 192~ 2l 50 29
KOA 235571 9 15 25- 108 43 5 125- 102 39 16 192 26‘ 53 35.
KOA 235611 9 6 25-  118. 87 wl. | 129- 409 - o e s 21 59
KOA 235646 7 a5 25- 1510 25 . 4. 129- 410 43 10 193- 8 a M ‘-
KOA 235711 9 oo 26- 1510 25 . 16 129- 419 59 Z e o AN
KOA 235737 11 g a- s L 129- 501 o e 195- 17. 29 10 '
KOA 235743 ™ 13, 61 61- 510 > 1 151- 138 - 195-. 45 27 9
: 83- 46 35 23 131- 176 3. 20 : y
KOA 235747 11 6 o6 351 39 4 195- 45 297 32
KOA 286303 > : 8. a2 3 4o "aC 3 37. 4 195 45 8
ROX 22-35 20 12 83- 514° 33 51 132- 24 29 4 195~ 108 3.6 »
KOX 25-55 13 63 0. 4. sy e 130 22 35 . 5 195~ 512 5 9 -
KOxX 25-87 A B R 132- 46 '35 11 195~ 515 13 8
ROX25-TL . o2 92- . 4 31 18 | -133- 47 27 <7 195 515 13 43
KOX 119-16 SO 92- 5 5 3 132- 73 27 8 195- 520 19 13 -
, ROX 119-16 b 92- .5 20 87| 132 73 27 28 195- 522 29 25
- KOX 271-30 D2 e 5 |3 s 138- 3007 43 - g 195 545 11 36
KOX 271-30 11 34 P P 141 s 2g g 205- 27 11 .- 30
KOX 271-30 11 46 2. -8 ' 25 10 141- 6 ~on & -211- , 3 17 18
- KOX 253- 4 112 92- " 6 29 12 169- 77 17 42 21- 5 3. 10 :
ROX 293. 4 1380 92- & 35 . 28 173- 207 41 18 2U- 9 25 28 g
ROX 366- 1 o Bl g 3531 | 173~ 210 21 53 - 214- 103 15 9
'KOX 379- 6 97719 92- & w g 173- 215 15 4 217- 200 15 20
ROX 379- 6 R IS S GO 173- 234 a1 58 219- 1 2727 .
ox 319- 6 nooa 92- 6 T43- 13 173- 237 23 27 _219- 8, 27 14
KOX 389- 1 21" 62 P o 2 |+ 175 400 35 g "219- 14 25 18
\ 2007 AR 02~ 8 35 12 175- ~ 436 - 13 10. 221- 2 1L 28
20164 21 50 -, b -
15077 03 19 . 95- 6 35 27 «177- 131 13 37
15079 23 13 9%5- 6 .35 32 182- 509 4 6 R
15087 23" 3 :| 9- 6 317 4 187- 131 " 21 3 I SV
e LG s e g oo e A L BOT v e GG Qe | G G g1 gg
15105 23 36 13- 1 19 26 187- 1008 13
15108 23 ) f



